A

3560 0dss.

RED/WHITE

ALL UNNUMBERED
{TEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

BLUE
BLUE
BLACK
_' BLACK

]

':’,":',J

l BI.AC‘K 0%

3

WIRING DIAGRAM

- This diagram is designed to be used as a

38 wiring diagram,
We recommend that unless you are fully
qualified te make repairs on the eiee:
trical system on this unit, you take it to
& competent repairman. for such work
or. adjustmants. If wiring is incorreetly
hooked up, engine slactrical system can
be damaged.
Kay Kay ) .
Mo, | Part No. Description No. | Psrt No, Description
1 . 39463 | Ammeter 20 40234 | Battery Rod
2 40997 . | Bwitch w/Kneb, Headlamp 21 45877 | Nut, {Lockout Switch Part)
3 40778 | Knob, Heediamp Switch 22 45878 | Lockwasher, (Lockout Switch Part)
4 - 44748 Switch, Ignition w/Kays 23 41204 Switeh, Lockout o
| B | 13BBB7 | Lockwasher (Switch Part) 24 1 - 48881 ‘! Wire Assembly, Deck Switch
& 48140 | Locknut {Switch Part) 28 42071 | Wire Assambly, By-Pass
7 38285 | Key, ignition 26 120368 . | Locknut, Hex, 5/18-24 Thd
8 45333 Indicator Light 27 120838 | *Lockwasher, Split, 5/18 In,
9 50072 Wire Harness Agsambly 28 |9424215 Locknut, Hex, %-20 Thd.
10 | 48211 Fuse 29 121887 | *Sorew, Hex Hd, %-20 x % In.
11 997208 | *Wing Nut, Nylock, ¥%-20 Thd 30 44429 Solenoid .
12 120386 | *Flatwasher, % In, N 9413447 |.Lotknut, Hax, 5/16-18 Thd:
13 40243 Bracket, Battery Hold-Down 35 | Erigine Part
14 221172 Nut, Keps, %4-20 Thd 33 41482 .| Wire Clip, Press
15 40892 | Cap, Battery 34 44211 - | Lead Wira, Haadlamp
16 2938 | Battery 35 44085 | Headtamp
17 1103566 'Camage Boit, %20 x % In. 38 42892 | Clip, Headlamp Mounting
18 126211 | *Carriage Bolt, 5/16-18 x % In. 37 50BB8 | Seraw, Taptite, No. 10-16 x 1% In,
19 271184 | Nut, Keps. 5/16-18 Thd 38 49734 | Bracket, Switch Mounting
*Standard Mardware ltems - May Be Purchasad Locally. 4 g 2
13— i




“Starwdard Hardware ltems - May Be Purchased Locaily.
i

Aeplacement engines and parts are ob
also to be contacted in fegard to the Engine Warranty. See your Engine

2610 InL

607d £10° DN 6Zi&1

’ ALL UNNUMBERED
ATEMS ARE INTERCHANGEABLE
. WITH OPPOSITE SIDE
|
'
. PSR |
36" RIDING MOWER MODEL 3560-0600 :
Koy Key Key -
No. | PatNo. | Description No. | Part Nu. Description l No. { Part No. | Desciiption
1 48812 Gas Tank 27 39659 Belt Retainer 53 48761 Rubber Pad, Brake Pedal
2 41008 Clip, Gas Line 28 19413534 Locknet, Hex, 3-16 Thd 54 43956 Shaft, Brake-Ciutch Pedal
3 50118 Gas Line 29 28928 Shoulder Bolt 55 49654 Rod, Brake
4 Engine | See Footnote Below 30 46848 | Arm, Drive Idier 56 43653 | Pivot Block . -
5 23700 | *Pipe Plug. % In. 31 43953 Spacer ; 87 -29483 Knch, Gear Shift
6 43989 QOil Drain Tubs 32 43980 Rod, Chutch 58 271172 Nut, Hex, Keps, %-20 Thd' .
7 [9413447 | Locknut, Hex 5/16-18 Thd 33 49276 | Spring, Main Drive 59 121979 ‘| *Serew, Hex Hd, 14-20x 3
] 120638 | *Lockwasher.|split, 5/16 in. 34 122207 | *Screw, Hex Hd, %-16 x 3 In. 60 43997 | Belt Guide, Transaxle Pulley
9 180020 1 *Screw, Hex Hd, %-20 x % In. 35 40223 | Puliey, Backside Idter 61 120228 | *Serew. Hex Hd, 5/16-18'x % in:
10 120380 - | *Flatwasher, Split, % In. 36 39314 | Retainer, Drive Belt, Backside 62 49651 | Bracket, Axle, LH.
11 173063 | “Screw, Hex HE, 5/16-18 x 3% In, tdler i 63 180080 | *Screw, Hex Hdl, 5/16:18 % 1% In|
12 Engine Part 37 49649 Spacer, Backside Idjer i 64 122067 | *Screw, Hex Hd, 5/16-18 x 3% .
13 49993 | Muffler 38 120394 { “Fatwasher, % In. 65 49652 | Bracket, Stabilizing
4 Gasket, Muffler (Engine Part) 39 39459 V-Beht 66 43105 Wheel
15 122040 | *Screw, Hex Hd, 5/16-18 x 1% In | 40 49645 Puiley, Transaxie 57 24187 Valve Stem
16 S0653 Belt Guide, Blade Orive 41 431787 Key, Woodruff, No. €1 68 41106 Tire:
17 40394 Hub Cap 42 49885 Foot Pad, Left 63 |Transaxie Peerless Mode! 6394 {See
i8 49896 Beit Guide, Transmission Drive 43 50851 Maia Frame Warrdnty; Page 22)
it a4 42815 | Flatwasher 70 40124 [ Y Bokt
19 271184 Nut, Hex, Keps, 5/16-18 Tha 45 49886 Foot Pad, Right n 49650 Bracket, Axle, R.H.
20 120386 | *Flatwasher. % tn. 46 43967 Arm, Parking Brake 72 39395 Spring, Brake Retuen
21 123567 | *Screw, Hex Hd, 7/16-20 x 1 In. 47 43968 Spring. Parking Brake i+ 73 39628 Key, 3/16 x 3716 x 214 In;
22 120383 | *Lockwasher. Split 48 40974 Shoulder Bok, Parking Brake 7% 842 [ ‘Flatwasher .
23 48848 Pulley, Engine 45 67950 Becal, Parking Brake 5 41104 Wheel B Tire Assy, Rear
24 33200 Key, Engine Pulley 50 50562 Spring, Clutch Pedal 76 36625 “E” Ring, %-In.
25 120918 | *Screw, Hex Hd, %-16 x 1% In, 51 121222 | *Pin, Cotter, 3/32 x % tn. I i 77 50968. | * Bekt Guard Assembly.
26 35374 Pulfey, idler 52 50738 Brake Pedal Assembiy ‘ 78 41529 Nul, Hex Jam. 3-16 Thd

141

from Engine M

s authorized Service Stations
Manual for location of these stations.

‘who are

o]




T 36" RIDING MOWER MODEL 3560-0600

‘agaeimee RiBE. Hom 43,

i

Pags 14

LL INNUMBERED

Al
- ITEMS ARE INTERCHANGEABLE
WITH DE

OPPOSITE SI

Key
No. | Part No. | Description No. | Part No.
1 46503 Seat 26 454565
2 20507 Shoulkder Bolt 27 44003
3 49736 Seat Bracket | 28 39580
& 120834 | *Screw, Hex Hd, 5/16-18 x 15 3n, 29 36625
L3 122017 | *Screw, Hex Hd, 5/16-18 x 1 In. 30 44500
6 | 446363 | *Flatwasher. %o ln. * 3 43964
7 49636 Fender, R H. 32 39573
8 995346 | *Screw, Taptite, %-20 x % In. 33 2433
9 120228 | *Secrew, Hex Hd, 5/16-18 x % In. 34 44010
10 49335 Spring 35 44011
11 49339 Chip, Spring 36 50117
12 49735 Bracket, Spring Support 37 120369
13 | 9413447 Locknut, Hex, 3/16-18 Thd 38 120382
14 49637 | Fender, LH. 39 44843
15 50060 Console Assembly 40 46176
16 [ 9424215 Locknut, Hex, %4-20 Thd 41 | 9422616
17 47083 Steering Wheel 42 48192
i8 456836 Rolf Pin 43 43481
19 39432 Bearing, Steering 44 49050
20 50077 Dash 45 48835
| 21 39488 Knob, Engine Controt Lever 46 46295
= 22 48900 Screw, Hex Wa. Hd, %-20x 1 In. 47 120233
T‘ 23 35287 Screw, Taptite, No. 8-32 x % In. 48 $1200
24 39492 Retaining Ring ag 4785t
25 44008 Shaft, Steering 50 47852

*Standard Hardware Items - May Be Purchased Locally.

Description

Roil Pin
Pinion Gear
Bearing, Steering
“E” Ring
Bracket, Deck Guide
Bracket, Deck Guide Support
Screw, Lock, HexHd, %:24 x 1 In}
Spring Washer
Sector Gear ‘
Shoulder Boli, Sector Gear
Throttle Controd Assembly
*Nut, Hex. %-24 Thd
*Lockwasher, Spiit, 36 In.
Pad, Vibration
Side Panel, Hood, RH.
Screw, Slot Hd, No. 10-16 x % in,
Nut, Tinnerman. No. 10-16 Thd
Gas Gauge
Screw, Plastite, %-10 <% In
Hood
Side Panel, Hood. LH.
*Serew. Hex Hd, 3%6-18 x 1 In.
Grille
Bracket. . Grille Support, LH.

Bracket, Grille Support, RLH.

Pait No. | Description
9413534 | Locknut, 3-16 Thd
68027 | Decal, Hanger, RH.
68026 Becat, Hanger, L.H.
50720 Shdulder Bolt, Axle Pivot
50719 Bracket, Deck-Hanger
44059 | Drag Link-Assembly
Li
124925 | Nut, Hex, 3-24 Thd
11275 Ball Joint
49447 Armi, Steering
50546 Bearing, Spindle
44062 Front Axle Assembiy
43988 | - Bracket, Froat Axie Support
274654 |. Locknit, Hex; %-20 Thd
642 | FHatwasher
48844 | Spindle; Right
4B762 | Tie Rod Assembly
48764 | Tie Rod
48845 Spindle, Left
403941 Hub €ap
39979 Bearing
39829 Wheel w/Bearing
24167 | Valve Stem
41108 |  Tire
41107 Wheel & Tire Assy. Front

ql

8B 107 ANL

10Oy 1EisT




36" RIDING MOWER MODEL 3560-0600

ALL UNNUMBERED
ITEMS AHE iNTERCHANGEABLE
'WITH OPPOSIYE SIDE

36" RIDING MOWER MODEL 3560-0600

®
"
Key Key Key s
Ho. | PartNo. | Description No. ¢ Part No. | Description No. | Part No. | Description_ .
1 46478 Hand Grip 27 48059 Bar Hitch 54 39311 Blade. 18 In. i
z 49130 Lever, Cluich 23 43058 | Lock Bracket 55 2483 Formed Washer
3 | 9424215 Locknut, %-20 Thd 29 120228 | *Screw. Hex Hd, 5/18-18 x % In. 56 35341 Screw, Hex Hd, 3%-24 x 1% In,
4 46561 Spring, Clutch Lever 30 120918 | *Screw, Hex Hd, %-16 x 114 In. 57 120854 | *Screw, Hex Hd, %-20x % In.
3 8260 Haispin Cotter 31 50613 | Pivot Bracket 58 48367 Baffle, LH.
6 | 8413447 Locknut, 5/16-18 Thd 32 48856 Bracket, Upstop 59 51264 Baffle
7 51354 Quadrant 33 48675 Cotterpin, 3/16 x 1% In. 60 122017 | *Screw, Hex 'Hd, 5/16-18 x § In.
8 46563 Shoulder Boit 34 47814 Pin, Pivot 81 5063¢ Screw, Taptite, 5/16-18 x % tn.
9 46359 Spring. Clutch Lever 35 48676 Lift Support, Plate Assembly 6z 51338 Idter Guard Assembly
10 120392 | *Flatwasher, % In. 36 122007 | *Screw, Hex Hd, 5/16-18 x % In. 63 46364 Cover, Pulley, RH.
1" 47823 idier Arm Assembly (Includes 37 996416 | *Flarwasher, 3 in. 64 62475 Decal, Height Adjust,
hems 12 and 13} 38 49878 V-Belt 65 51263 ; Mower Deck A
iz 41471 Brake Pad 33 §1323 Beit Guard Assembly 66 46512 Lift Cable
13 43601 Rivet, Brake Pad 40 274517 | *Flatwasher, 26/64 In. &7 32404 Clevis, Litt Cable
14 35410 Spring 41 50701 Quilt Assy {incl. items 42 - 51) 68 120372 | *Square Nut, %4-20 Thd
15 | 9413534 Locknut, 3-16 Thd 42 42445 Hut 69 121222 | *Comerpin, 3732 x % in’
16 46477 Bek Retainer 43 50366 Pulley Fivl 39522 Pin, Clevis
17 46476 Pulley, Idier 44 50324 Spaces. 71 42424 Support, Pivet Tube
18 122168 | *Screw, Hex Hd, 36-16 x 1% in. 45 50697 Bearing 72 49673 Pivot Tube Assy
19 47516 Shoulder Bolt 46 50818 Spacer 73 23763 Wheel Axle
20 47517 Bracket, Idler Arm 47 708 Grease Fitting 74 39831 Wheel & Tire Assy, 6 I,
21 45877 Nut, {lockout switch part} 48 50702 Quift Housing 75 120123 Cotterpin
2z 45878 Lockwasher, {fockout switch part! 48 50616 Dust Shield 76 509393 Chute Extension
23 41204 Switch, Lockout 50 50888 Saddle & Shaft Assembly 77 20250 Hand Grip
24 41482 Clip, Press 51 103906 Key 78 49131 Lever, Height Adjust
25 48851 Wire Assembly 52 46365 Cover, Puliey, L.H. 78 29170 Spring
26 47816 Putt Pin 53 47205 Spacer, Blade ] 122040 | *Screw, Hex Hd, 5/16-18 x 1% In|
*Si i -MayBe P ocaily.

100E

4 £T070N 1£:8T 1 2

2610 TINE .

“oN zg:isT

2

i



